CR by EMB Mfg.

WALLENSTEIN €2

EMB Manufacturing Inc.
4144 Boomer Line - St. Clements, On -NOB 2M0 - Canada
Ph: (519) 699-9283 -Fax: (519) 699-4144
www.wallensteincr.com

CR70 Diesel Series Trailer
Chipper Parts Manual

Starting with S/N 2E2UST11XDS010001 to 2E9US1114FSO10013
MODELS CR70D & CR70TD

CR70TD

Refer to the operators
manual for safe
operation and

maintenance 10617120 CR70D.TD RevA Parts Manual.120815
Rev # 160616




10617120 CR70D.TD RevA Parts Manual.120815

CR by EMB Mfg.

Table of Contents

CR70 Diesel Variation Chart........................ 3
Bolt TOrque.......coeeiiirreeeccccceeeeeeeeeeeeceeeeeeees 4
Hydraulic Fitting Torque.............cuuueeeveeeeeeenees 5
Wheel Lug Torque........cccceeeevvriiiiiciccccccncnnnee 5
Frame Detail - Tongue & Jack..................... 6
Frame Detail - Front...........ccueeeeeeeeeeeeeeeeeeennnns 7
Frame Detail - Reqr.........cccceveeenneeeeeeennnne. 8
Frame & Fender Assembly.................cc....... 9
Hub Assembly..........oiiiiiiiiiiiirricceeeeees 10
Brake Assembly...........ccoeeeiiiiiiiinnvnnnnnenennn. 10
Engine Carriage.........eeeeeeeeeecccircneeeeeeeennn. 11
Engine CR70D & CR70TD .........ccccuuveeeeerennee 12
Engine Parts.......ccccovvnereiiiiiiiiiiiinnnneeeennnn. 12
Engine Shroud - CR70D.............ccccevveerrnnee. 13
Engine Shroud - CR70TD.............ccceceeeeeennee. 14
Radiator Door & Shroud - CR70D............... 15
Radiator Door & Shroud - CR70TD.............. 16
Engine Access Door - CR70D.................... 17
Engine Access Door - CR701D................... 18
Engine Shroud-Tank Side - CR70D............ 19
Engine Shroud-Tank Side - CR70TD........... 20
Pivoting Tank Base.........ccccceeeevuunnniecnnnnnne. 2]
Tank / Engine Shroud Assembily ............... 21
Tank / Shroud Assembly ............................ 22
Hydraulic Tank Assembily ..............ccccueeeeeee 23
Fuel Tank Assembly..........ccccoerrvrvrrrrnnnnnnnnnn. 24

Tank Door Assembly..........cccceeeeririvnennnnnnnnnn. 25
Discharge Chute ..........uuueeeeeevveeeereeeeennennnnn, 26
Rotor Housing Front ...........cccoveeeeeeiiiiiicnnnnes 26
Rotor Housing Rear .........ccceeevviiiiniininnnnnnnnn. 27
Rotor Interlock Latch...........ccceevrrrrrrnnnnnnn. 28
Rotor Interlock Clutch .............................. 28
Rotor Assembly ........ccouvueiiiiiiiiiirrcceeeeees 29
Pulley Shroud ..........couueiiiircceirrrecceereennens 30
Hopper Top / Back View.........uveeeeeeeennnne 31
Hopper Front/ Bottom View......................... 32
Upper Roller Right Pivot Arm....................... 33
Upper Roller Left Pivot Arm...............ceeeeeeee 33
Upper Roller Assembly..........ccouvueunciieennnnns 34
Lower Roller Assembly ..........ccccouuveiiieennnnne 34
Hopper Roller Shrouding...............ccceeeennnee. 35
Feed Table .........crrrreriiiiiiriiirreccceeeeee 36
Feed Roller Control Detail.................cccc...... 37
Intellifeed Wiring Harness &........................ 38
Lights and Brakes Wiring Harness ............. 38
Intellifeed Wiring Diagram #262125............ 39
Hose Parts List ........ceeeeeeeeeeeeeeeeeeeneneneeeenennnnnns 40
Hydraulic Schematic ...............cuueeeeeeeeeennneee 41
Label Layout - List.........cceueeeeeeeeeeeeeeeeeeeeeneens 42
Label Layout - Left Side........ccouuveeeeeceieennnnne 43
Label Layout - Right Side ............cccceeeeeeeeeeee 44
Label Layout .........ccoiiiiirrrrrrrrccceeeeee 45
ACCESSOIES......cceeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeens 46

Page 2 of 46

For threaded parts installation, refer to the torque charts in this manual.

Rev # 160616



10617120 CR70D.TD RevA Parts Manual.120815

CR by EMB Mfg.

EMB Mfg. has prepared this parts manual to assist customers in ordering quality OEM replacement parts.

Proper and regular service and replacing old, worn or broken parts with the correct OEM parts are essential to
prolonging the life of your EMB product. Please refer to this manual before ordering any replacement parts.

All information contained in this parts manual is based on the latest product specification available at the time
of printing this manual. If your product differs from the specifications contained within this manual contact EMB

Mfg. for information.

Foreword

EMB reserves the right to alter specifications on their products at any time.

Reproduction of this parts manual of any kind is prohibited without prior written permission from EMB Mfg.

For parts and information please contact your dealer. If your dealer is no longer available please go to our
website: http://www.embmfg.com and click on "FIND A DEALER NEAR YOU" for information on a local dealer.

| CR70 Diesel Variation Chart |

Option
CR Option Cross Diesel Turbo 3.0" Eye 25/16 Revision
Referance Deisel Pintle Hitch Level
Coupler

CR70D X X Bl

M| Ccr70DB X X B1
o
d
e

| CR70TD X X Bl

CR70TDB X X Bl

Page 3 of 46

For threaded parts installation, refer to the torque charts in this manual.

Rev # 160616



10617120 CR70D.TD RevA Parts Manual.120815 CR by EMB Mfg.

Bolt Torque

CHECKING BOLT TORQUE

The tables shown below give correct torque values for various bolts and capscrews. Tighten all bolts to
the torques specified in chart unless otherwise noted. Check tightness of bolts periodically, using bolt
torque chart as a guide. Replace hardware with the same strength bolt.

Torque figures indicated above are valid for non-greased or non-oiled threads and heads unless oth-
erwise specified. Therefore, do not grease or oil bolts or capscrews unless otherwise specified in this
manual. When using locking elements, increase torque values by 5%.

* Torque value for bolts and capscrews are identified by their head markings.

ENGLISH TORQUE SPECIFICATIONS

METRIC TORQUE SPECIFICATIONS

*
Bolt Bolt Torque
Diameter SAE 2 SAE 5 SAE 8
"A" (N.m) (lb-ft) |(N.m) (Ib-ft) | (N.m) (lb-ft)
1/4" 8 6 12 9 17 12
5/16" 13 10 25 19 36 27
3/8" 27 20 45 33 63 45
7/16" 41 30 72 53 100 75
1/2" 61 45 110 80 155 115
9/16" 95 60 155 115 220 165
5/8" 128 95 215 160 305 220
3/4" 225 165 390 290 540 400
7/8" 230 170 570 420 880 650
1" 345 225 850 630 [ 1320 970
SAE-2 SAE-5 SAE-8

s 0 @ @

*
Bolt Bolt Torque
Diameter 8.8 10.9

"A" (N.m)  (Ib-ft) | (N.m) (Ib-ft)
M3 5 A4 1.8 1.3
M4 3 2.2 4.5 3.3
M5 6 4 9 7
M6 10 7 15 11
M8 25 18 35 26
M10 50 37 70 52
M12 90 66 125 92
M14 140 103 | 200 148
M16 225 166 310 229
M20 435 321 610 450
M24 750 553 | 1050 774
M30 1495 1103 | 2100 1550
M36 2600 1917 | 3675 2710

Ny __
WiAONS

For threaded parts installation, refer to the torque charts in this manual.

Page 4 of 46 Rev # 160616



10617120 CR70D.TD RevA Parts Manual.120815

CR by EMB Mfg.

Hydraulic Fitting Torque

fasteners per wheel torque require-
ments chart.

Tightening Flare Type Tube Fittings = HYDRAULIC FITTING TORQUE
. R ded
1. Check flare and flare seat for defects . Nut Size ecomme.n ©
) Tube Size * Turns To Tighten
that might cause leakage. Across Torque Value .
oD Flats (After Finger
2. Align tube with fitting before tighten- : : Tightening)
ing. (in.) (in.) (N.m) (Ib-ft) (Flats) | (Turn)
3. Lubricate connection and hand 3/16 7/16 8 6 1 1/6
tighten swivel nut until snug. 1/4 9/16 12 9 1 1/6
5/16 5/8 16 12 1 1/6
4. To prevent twisting the tube(s), use 3/8 11/16 24 18 1 1/6
two I;Nrenches. Plscg onedwrgr;ci; 1/2 7/8 46 34 1 1/6
Second tihton he ewivel nutto the |98 |1 | ez 146 T 1 T i
torque shown. 3/4 1-1/4 102 75 3/4 1/8
7/8 1-3/8 122 90 3/4 1/8
* The torque values shown are based
on lubricated connections as in
reassembly.
Wheel Lug Torque
It is extremely important safety proce- :
dure to apply and maintain proper wheel Wheel Torque Requirements
mounting torque on your trailer axle. Torque
Torque wrenches are the best method Wheel Size Unit 1st Stage 2nd Stage 3rd Stage
to assure the proper amount of torque is ft-Ibs 12 - 20 30-35 45 - 55
being applied to a fastener. 8 Nm| 16-26 39-455 | 58.5-71.5
i ft-lbs 20-25 35-40 50 - 60
Wheel lugs should be torqued before first 12 Nml 26-325 45.5 - 52 65 - 78
road use and after each wheel removal.
Check and re torque after the first 16Km 13" ft-Ibs 20-25 35-40 50 - 60
(10 miles), 40Km (25 miles), and again Nm| 26 -32.5 45.5-52 65-78
at 80Km (50 miles). Check periodically ft-lbs 20-25 50 -60 90 - 120
thereafter. 14 Nm| 26-32.5 65- 78 117 - 156
. ft-lbs 20-25 50 - 60 90 - 120
Not_e. Wheel lugs must be applied and 15 Nml 26-325 65 - 78 117 - 156
maintained at the proper torque levels to
prevent loose wheels, broken studs, and 16" ft-Ibs 20-25 50 - 60 90 - 120
possible dangerous separation of wheels Nm| 26-32.5 65-78 117 - 156
from your axle.
» Startall lugs by hand to prevent cross L . ] !
threading. 4 3 6
« Tighten lugs in sequence, per wheel 4 3
lug torque sequence chart.
* Thetightening of the fasteners should : 4
be done in stages. Following the 2 : 2
recommended sequence, tighten 4 BOLT 5 BOLT 6 BOLT 8 BOLT

| Wheel Lug Torque Sequence

Page 5 of 46

For threaded parts installation, refer to the torque charts in this manual.

Rev # 160616



CR by EMB Mfg.

10617120 CR70D.TD RevA Parts Manual.120815

9 ONS/G N X0TXeH | 1922.Z 6

g ONS/E NN HOOTXeH | 1622/ 8

) $41000Z} X lleg .91/5-Z 481dnod YoyH | 819167 9l ¥ . X ONP/E Nog XeH | 02112 /

¥ ONS/G NN Y00 XeH | 1922.Z Gl 9 JPIE-L X ONG/G Hog XeH | 219147 9

v JIE-L XONS/G Hog XeH | 219127 bl _ WIS XONS/E HogXeH | Geel/z g

| [sY00H qeio) om] ymm AinQ AnesH UG X, /L ‘uieyd Aiejes | 60£26Z ¢l ¥ Wb XONS/E NogXeH | 01§17 ¥

) youms Ajejes Aemesesig | €1/167 7l L b/l X p/g Jowwoio Jeqany | 228297 ¢

] SgI000G} X 843 ¢ ‘apuld | 129167 L l 20GYZ801 10} Juapiop Yoer [ £0SMZ801 Z

v INp/E N YOI XeH | 1122z 0l _ uondo 049 Juswpiep enbuol | GGLAL90L _
I5TV) uopyduasag | "oN Med | alwog Ao uoduosag | "oN Med | al WOg

\
3

(ST, VS,

UoNH [leg [euondo

Rev # 160616

For threaded parts installation, refer to the torque charts in this manual.

3obr '3 anbuoj - [Ib}ag dwibiy

Page 6 of 46



CR by EMB Mfg.

10617120 CR70D.TD RevA Parts Manual.120815

. “

T_nsmw@q aseq apl|S auibug mom_ D

Z JJIE X ONY/| ‘MBI0S BUIyoR) | 10£8/Z 0¢
Z | speswyL(ind,9 X ONg/G ‘pug poy | 1959.7 62
¥ .2/1-€ X ONg/G ‘}log ebelied | 69z9/7 82
Z JbIE X ONg/E Yiog 8buel4 | £¢19/7 12
9 .8/G ‘18ysem 3vS | 191€/7 9z
Z 092 X ONP/L ‘NN 18Ny | 2962.7 Gz
Z ZLE X ONS/E ‘N 1Ny | 6562/7 2
8 ONS/G NN Yoo xeH | 19z2/Z [
Z JFIE-L X ONS/G Hog X8H | /191/Z 2
G P/l X /¢ 18Wwols) Jeqany | 72829z K7
Z .2/L ‘dwerd alip paziaqany | 618292 02
Z [sequy ,z dweT Jesel punoy @37 | 112197 6l
Z dweT ,z 18wwols punoy | z0z19Z 8l
Ao uonduosaq | *oN Med | al wog

juolq - Injo Qg awni

Rev # 160616

For threaded parts installation, refer to the torque charts in this manual.

Page 7 of 46



CR by EMB Mfg.

14 ON9L/G INN wer 04

v | 00.91/L) ‘dulejg asoH sjgnoa |  £96.7 (4 4 ON9L/G ‘INN %907 XeH 6€
4 o7 X ONOL/G ‘PIS PepealyL | |116.Z 8y 4 Pl X P/ BWWOIY Jaqany 8¢
) WP/ X ONP/| ‘M3I0G BUIYOBN |  10€8/Z Ly b J¢/) ‘dulej) i pazusqqny L€
0l J1b-) X ONg/) ‘Nog ebueld | z2619/7 14 & duie asuson 9¢
4 .} X ONp/| ‘og 8bueld | 4119/7 14 Z | pey . dwe7 sl punoy 037 Ge
€ 092 X ONp/L N 18AY | 2962.Z 144 4 duwe7 g JWWoI9 punoy Ve
4 CLE X ONOL/S INNIBAY | /G62.Z (44 Z [br7 win ‘jie] ‘dojg [eAQ ,9 437 (4
4 ON9L/S NN WY | y162/Z [44 & 9/'9 X ¢/}-¢ dwwoIg [BAQ [43
0} | ONz/ ‘Inuyo0T abuely pajesss | 1952.7 Iy } 00149 JUNO} 8je|d 8susdI €
iF) uonduasaq | ‘oN Med | al WOS uopduasaq arog

® ® & @

10617120 CR70D.TD RevA Parts Manual.120815

Ipay - [Ip}aqg 2w

Rev # 160616

For threaded parts installation, refer to the torque charts in this manual.

Page 8 of 46



CR by EMB Mfg.

10617120 CR70D.TD RevA Parts Manual.120815

sal|quasse ayelq pue gny
LM 8)9]dW00 SBWO0d OS] | 6Z 910N

l HY SQI0GLL X . p/L-Z X0} ‘©eigomos|3 | 612167 29
! H1SAI0GLL X Jp/L-Z X ,0) ‘©Mesgouos|3 | 81/16Z 19
Z [flquessy sjeidwo) ,z/L-U0G $GI0G/) X 0L ‘Wnid &xelg | G0.16Z 09
0l 4NZ/) InN Bn 1£62/Z 63
F JC/L-7U0G [IBIL [BIPRY DY 71 4S2/S0ZLS | L1EL6Z 8g
¥ .8/G ‘Iysep IvS | 1916/7 1S
¥ ONS/G ‘INN %007 X8H 1922/Z 95
9 ONZ/L ‘INN %007 X8H 1522/Z GG
¥ JC/L-G X ONS/S Wog XeH | G691/Z ¥g
8 W XONZ/L WO XeH | 01GL/Z £g
| | sexeig ou3o8|3 Y 4H .95 X SAI00SE ‘BIXY Xol4 I 0L# | 0€116Z z5
! Juslp[aAA SISSeYD @0/40 | 2GLML90L 1S
Z JuswWpIaM [19AN JopUsS | 0ZLML90L 05
Ao uonduosaq

Alqwiassy 1opua 3 awbiy

Rev # 160616

For threaded parts installation, refer to the torque charts in this manual.

Page 9 of 46



10617120 CR70D.TD RevA Parts Manual.120815

CR by EMB Mfg.

Hub Assembly |

BOM ID

Part No. | Description

59

223202 | L44649 Cone, L44610 Cup

60

723205 | L68149 Cone and L68111 Cup

61

228202 | Seal, Single Lip

62

272931 | Lug Nut, 1/2NF

63

291708 | 1750# Brake Drum 10" 5 - 4-1/2 Bolts

64

791801 | Dust Cap 1.98 Bore

Brake Assembly |

Please note: brake parts are not avail-

able from EMB Mfg. Brake part numbers

here reference Dexter Axle brake as-

semblies and are available from your

local auto parts dealer. All brake repair

and maintenance should be done by a

Item Part No. Description
291718 Electric Brake 10x2-1/4 LH (shown) 1
291719 Electric Brake 10x2-1/4 RH 1
1 036-019-10  |Backing Plate Assembly 1
2 047-019-05  |LH Actuating Lever Arm 1
2 047-020-05  |RH Actuating Lever Arm 1
3 005-067-00  |Washer 1
4 027-005-00  |Wire Clip 2
5 046-009-00  |Retractor Spring 2
6 K71-047-00  |Shoe & Lining Kit Contains: 1
#040-017-00 |Primary Shoe & Lining 1
#040-021-00 |Secondary Shoe & Lining 1
#049-002-00  |Shoe Hold Down Pin #8 2
#046-077-00 |Shoe Hold Down Spring & Cup 2
7 043-004-00  |Adjuster Assembly 1
8 046-018-00  |Adjusting Screw Spring 1
9 K71-104-00  [Magnet Kit Contains: 1
#042-140-00 |Magnet (green wire) 1
#027-009-00 |Magnet Clip 1
#046-080-00 |Magnet Spring 1
10 046-007-00  |Adjuster Slot Plug 2
11 046-016-00  |Wire Grommet 1

qualified mechanic.

Page 10 of 46

For threaded parts installation, refer to the torque charts in this manual.

Rev # 160616



CR by EMB Mfg.

N\

N

10617120 CR70D.TD RevA Parts Manual.120815

)

Rev # 160616

For threaded parts installation, refer to the torque charts in this manual.

9 | ONg/E x.8/6-1 xB1d ,Z 'Uojejos| | 7£66./Z Ll
| | @0 .91/¢) ‘dweiy esoH aignog | ¥9¥6/7 9/
| JF/E X ON9L/G Yog ebueld | 12197 Gl
L ZLEXONOL/G N 1oAY | /G627 vl
l 0GL X ONOL/G N 1oAY | 9662/7 €l
8 [ONSg/¢ Inuyoo ebuelq pejensss | 1£6z/7 L
Z ONS/G N Y0 XeH | 1922/7 VL
8 ONZ/L ‘N Y007 XeH | 1622/7 0/
8 W2/L-L XONZ/L ‘Hog xeH | GLGL/Z 69
L W2V X ONOL/G ‘Hog xeH | Gzzliz 89
| .6 X dejg punoig Jaddod | ¢€1/297 19
L | 0240 ‘wawpap pS duibug | L1 1ML90) 99
Z ableT ‘ped Jojejos| | 1115190} 9
Z IlBWS ‘ped Jojejos| | 0v1S190) 9
fjo uonduosag [ oN Hed | al WOg

pseg yue] buioald

pnoJys

abplup) aulbuz

Page 11 of 46



CR by EMB Mfg.

10617120 CR70D.TD RevA Parts Manual.120815

"IN220 [|IM
abewep a1aAaS 10 ‘9zdduy)
-ljue %001} asn jou oqg
(4 .¥€-) 2 .9¢- punose
juiod Buizaai4 -auibua
SIY} Ul pash aq }shw 13}
-BM 9%,0G pue azaajjue
%0G 30 uonn|os y 90N

‘lenuely slsumQ
Blogny 8yl malres esea|d
‘aulbug  GOGLA Ejogny uo
UOIBWIOJUI BJOW 1O} :8JON

49314 'O

€60CE-09THH

de) pey

ST6€000TOSCT

911309 MO|}JaAQ JUBJ00)

790000002907

(423114 spnul) ase) a4 Jiy

69T9000T0SCT

1UBW?I|3 43314 JIy Adewld

¥€VL000TOSCT

uonduasag

# Hed

p.y0 ‘eseg epis aubu3

sppd auibug

JCmEU_o>> Sisseyd 4040

| Q0.4 1exoeig emoyL [ v6211901 6
) ONY/L INNYOOTXeH | 1122/Z 6
| YIS X ONp/L Wog xeH | 2011/Z 6
| .8/G ‘dwerd aup pazieqany | 128297 6
] (,2/1-1) 914 3vS ‘dweiy 8soH | L0v6/Z 16
| Z4ZL XOIrd X gHIN brens | 166167 06
V| 80zL LdSEN X DIri 06 Moai3 | 667157 68
) WGz X GZ'LXOLIN Nog XeH | €99//7 98
) 0LIN Jeysepm 00T nds | €981/7 18
| OLIN Jaysep yool w3 -l | z9eL/Z 98
| JbIL X ONp/L ‘Meg1es | 111y/Z G8
¢ R R A4 8
6 .21V XONZ/L WogxeH | §161.7 €8
¢ L8/€-1 XONp/L WogxeH [ €111/Z 28
L |Siy pue yaniy Mo 1G0GLA B0 | 119/97 18
L | sy pue yanio o sogLA BIoany | 019297 08
| 7xg/exgs oy | 6659v7 6/
D SaS X 799z ‘eneayg 8iqnod | 01.1vZ 8/
| 91//-1XSaS ‘aH | €261z 1l
) uonduasaq | oN Med [ alwog
D
()
8D
dloZyd ® AoLyD duibug

Rev # 160616

For threaded parts installation, refer to the torque charts in this manual.

Page 12 of 46



CR by EMB Mfg.

10617120 CR70D.TD RevA Parts Manual.120815

[ S

S e 1

[1: = e e (]

.G ‘ded ssaooy GZEL67 191

.8/G X ONOL# ‘MB10S BuIyoe|\ 21£8.7 99}

JFIE X ONP/| ‘MBI0S BuIyoe 10£8.Z 591

J7/E X ONS/E )jog ebue|4 €619/7 9l

_ W/l '19ysepm 3vS LL18lZ €9l
! 0G) X ON8/E ‘INN 1oAYy 8562.7 291
g DN/} INN %007 XeH 112212 19}
! a334lem jo4uod 02997 09}
¢l .z/-z 'dwei anp paziaqany 928297 651
| J0/L ‘dweld aiip paziaqany 618297 861
l dig Bununol yosinaq 918297 1G)
L [01924Z ‘Alqwessy oy ejoqny) 0197 961
! 019/Z ‘xog [04u0) duibu3 €-019/Z GG1
! JuswploM PoIYS BpIS YN [ #rLML90L Gl
! lanod deg Jojeipey [ /6211901 €5l
! GOSGIA enog aulbuz | GZT11L904 51
! udaI0g Jusp auIbug | 211901 LGl
Z QI ‘Jaysepm GzL NIa 288117 05}
Z WWOZ X GZ'LXQIN }og XeH 05}.1/7 6l
fo uonduaseq |Jaqunp Med | alNog

aoZyd - pnouys auibug

Rev # 160616

For threaded parts installation, refer to the torque charts in this manual.

Page 13 of 46



CR by EMB Mfg.

10617120 CR70D.TD RevA Parts Manual.120815

[ AV So—

R U

L .G ‘de) sse00y | GZee6Z €9}
¥ JF/E X ONS/E ‘og ebuel4 | €£19/7 291
i Janog deg Jojelpey | /6211901 19}

L 150G1A “8nod subuz | ¥91M190) 09}

| [Juswpiapm pnouys apis yonio | L9LMLI0L 651
¥ [ .8/ X ONOL# ‘MaIog aulyoel | z1£8/7 851
L | ub/€ X ONp/| ‘MBS BUIYoR| 10£8.Z G1
vl JbIE X ONS/E ‘Hog obuels | ££19/7 961
[} W/l ‘19ysepm 3vS LL18/Z GGl
b 0GL X ON8/E INN Ny | 8562/Z Gl
L N/ NN %007 XeH 112227 €61

i @33duew ‘osuod [ 40799 251
i dio bununoy yosineq | 918297 1Gl
I} Alqwassy emoiyL ejoany | z-809.+Z 051

| xog [04u0Q auibuz | 1-809/7 6yl

i usaI0g Jus/ subug | 88211901 8yl
fp uonduosaq | "ON Hed | al W09

alLoZyd - pnoiys auibu3

Rev # 160616

For threaded parts installation, refer to the torque charts in this manual.

Page 14 of 46



CR by EMB Mfg.

10617120 CR70D.TD RevA Parts Manual.120815

4 4ANOL# 1NN %007 XeH ¥0¢¢lZ 71

4 «} X ON9J /S ‘}jog sbeuie) G¢¢9.Z Gl | |04S .1 X2/} “uid yoje Buudg L0¢81Z 0L}

14 J7/€ X ANOL# 'SOHA £0¢9.Z vLl | JUSWP[IM USSIOG JOJEIPEY | LLAL90L 691

8 0G) X DNB/E ‘INN 18Ry 896¢.Z €Ll | [JUSWPISM [SUBd US3IOS JOJEIpEY | E¥IMI90) 891

4 ON9L/G ‘NN %207 X8H Y4444 21 L | .09 XNAd3 .8/G ‘duisiayjesm 11141901 191
Ao uopduasag | JaquinN Med | al NOE Ao uopduasag | JaquinN Med | al NOE

/

doZyDd - Pnouys ' 100Q 1ojpIpDY

Rev # 160616

For threaded parts installation, refer to the torque charts in this manual.

Page 15 of 46



CR by EMB Mfg.

10617120 CR70D.TD RevA Parts Manual.120815

D

Z ON9L/G NN %007 XoH 1222127 ol

V| .89 X Iad3 .8/G ‘duisieyieam | 20141901 69} ¥ ANOLE INNYOOTXeH | ¥022/Z 91
z .l XONOL/G Yog obewe] | 6zz9/7 891 L [edons 1 x,z/L ‘uid yore7 buuds | 202817 €91
¥ JIEXANOLE 'SOHA | €025/Z 191 i JuswWp[eAA UsBI0S Jojeipey [ £91ML90L 291
8 0GL X ONS/E ‘NN 18Ny | 8562.7 991 | [Juswpiepm [eued usalog Jojeipey | 0911901 191
uonduosaq | "oN Med | al NOg 51} uonduosaq | ‘oN Med | dl WOg

@)

D

al0Z¥d - PNOIYS 3 100Q JOJPIPDY

Rev # 160616

For threaded parts installation, refer to the torque charts in this manual.

Page 16 of 46



CR by EMB Mfg.

10617120 CR70D.TD RevA Parts Manual.120815

| ONP/L ‘NN %207 X8H 154474 16}

| «0/) ‘dweld aulp pazuaqqny 618297 06}

} 019/¥Z ‘8)og MOIHaAQ Juejo0) ¢019.¥Z L6} | [el9e00iped ‘ydleT a|pped sse|ulels 80¢81Z 681

14 06T X.ZE/G 1oAY pesH awoq 90€6.Z 961 4 W7/1-C X ¥/} "9BUIH uopoLy €0181Z 881
0l 0GZ X.9}/€ 1oAY pesH awog £0€6.Z g6 | J3P|OH 9[BOY MOLBAQ JUB|00] 8621190} 18}
| WJIE X ONP/L ‘M8I0G BUIYoe 10€8.Z v6l | 100 SS83JY SOUBUSJUIEN Gg¢11904 981

4 485 X ON9/S }og abelie) (444174 €61 | .G/ X ,8/G NAd3 ‘dujsiayjeapy ¢l14190) a8l

Z | ON9L/G InuxooT abueld pajelsag 141974 261 | djeld HIS Yojen GE¢10904 8l

f uonduasaq |JequnN Hed | @l wog o uonduasaq |Jequnp Hed

aozyd - looq ssa22y auibug

Rev # 160616

For threaded parts installation, refer to the torque charts in this manual.

Page 17 of 46



CR by EMB Mfg.

10617120 CR70D.TD RevA Parts Manual.120815

—:wEU_w>> PNOJYS 8pIS Yoo

WVIE-Z YOI MEIq UOROY 1SIM]

Gle8lz

181

lL5051A

Jano) auibug

}
| [el9eo0iped ‘yojeT s|pped sss|uiels 802817 081
14 062 X.Z€/S 18Ny pesH awog 90€6.2 881 4 W711-C X /), "9BUIH uopoL €01817 6.1
g 88} X.Z€/G 1oAY pesH awo( G0€6.Z 181 | 0197 '8)0g MOBAQ Juej00] | Z-0L9/vZ 8.1
0l 062 X.91/€ 18y pesH awoQ €0€6.2 981 } 100 SS890Y Jaues|] Jly | G91M1L90) L1l
4 «} X ON9} /S }Jjog abeuled G2C9l7 a8l } 100 Ss830Y 8soueusjulel | 682711901 9.1
4 481G X ON9} /S Jlog abeled 44414 v8l } JSp|OH 8|0 MOIHIBAQ JUBJ00] [ 8GZ11901 Gl
Z | ON9L/G InuxooT abueld psjelsss X414 €81 } W} XINAd3 .8/S ‘disiauieap | 80141901 vLl
| G| 2817 10} Ydjed 912817 43 } djeld SMIS YaleT | GEZ10901 €Ll
i) uonduosag | "oN Med | QI NOg Ao uonduosag | "oN Med | @l WOg

alozyd - 1ooq ssa2oy auibug

Rev # 160616

For threaded parts installation, refer to the torque charts in this manual.

Page 18 of 46



CR by EMB Mfg.

10617120 CR70D.TD RevA Parts Manual.120815

Us810g JUBA BuIBuT

e

_:mEv_m>> [aued U88.0g JojeIpey

S — ...o

D--meenmeee ok

_mom_ A ‘18107 suIbug

6 J7I€ X ONB/E jog abue|4 €€19/7 00¢
4 J1€ X ONY/| Jlog abue4 111917 661
8 Jb/€ X ANOL# ‘SOHA £025.Z 861
€ 0G} X INS/E NN 1oAY 896¢.Z L6}
8 ANOJ# NN %207 XaH v02¢.Z 961
| Zhd4 X 2L dIN ‘ded s}l ¢0€557 961
l Zld4 U84 sjejnoned 106597 v61
l 2180 dIN X DIFN ‘06 MoqI3 314574 €6}
| Z10L dIN X DIPI ‘Jublexs [\ 44%°74 e6)
Z |aons .1 X2/} ‘uid yoje] buldg 102817 16}
} pnoiygs suIbuz ‘Juswpipm | 9yIML90L 06}
L | .89 XINOdT .8/S ‘dUisioupeam €1141901 681

uonduosag |JaquinN Jed | al KOS

aoZyd - PIS up]-pnolys auibug

Rev # 160616

For threaded parts installation, refer to the torque charts in this manual.

Page 19 of 46



CR by EMB Mfg.

10617120 CR70D.TD RevA Parts Manual.120815

Us8.I0g JUs BuIBug

o4

_.Soﬁ A ‘19A07) auibug

J7/€ X ANOL# ‘SOHA €0¢8.Z 002

4NOL# INN %007 X8H ¥0¢¢LZ 66}

ayons ) X g/} ‘uld yoje] buudg L0¢81Z 86}

JPI€ X ONB/E Hog abue|4 €€19.7 16}

JF1€ X ONY/| Hlog abue|4 11917 961

061 X ONS/E ‘NN 18Ny 896¢.Z 961

Zhd4 X2l dIN ‘deg syl ¢0€95Z V6l

Zldd “8lii4 sleinoied 106697 €6}

2180 diN X DI ‘06 M0q|3 €ay1 67 26l

210l dW X DIPW ‘ubess | zovylsz 16}

,99 X NAd3 .8/ ‘disiayiesm | 014190} 06}

— ||~~~ |||~ |o]|o

pnoJyg aulbug ‘Juswpiapm | 291M190) 68}

.................. Ao

uonduosag [ ‘oN Med | aiwos

Oo------4

al0Z¥d - SPIS Mupl-pnoiys suibugz

Rev # 160616

For threaded parts installation, refer to the torque charts in this manual.

Page 20 of 46



10617120 CR70D.TD RevA Parts Manual.120815 CR by EMB Mfg.

Pivoting Tank Base

Part No. | Description Qty
1061W145 | Weldment, Tank Base 1
1061W148 | Weldment, Pivoting Tank Base | 1
10225208 | Rotor Hood Slide 3
1061L250 | Battery Box, CR70 1
271112 Hex Bolt, 1/4NC x 1-1/4" 3
272211 Hex Lock Nut, 1/4NC 4
272251 Hex Lock Nut, 1/2NC 1
272531 Serrated Flange Locknut, 3/8NC| 4
272955 Rivet Nut, 1/4NC x 165 2
272958 Rivet Nut, 3/8NC x 150 3
273211 USS Washer, 1/4" 3
275211 FHCS, 1/4NC x 7/8" 3
276111 Flange Bolt, 1/4NC x 3/4" 2

BOM ID | Part No. | Description Qty
97 1061L167 | Tank Door Hinge Rail 1
98 1061L179 | CR70 Toolbox 1
99 1061W167 | Weldment, CR70D Tank Shroud| 1
100 271307 Hex Bolt, 3/8NC x 3/4" 2
101 7272231 Hex Lock Nut, 3/8NC 5
> 102 272511 Serrated Flange Locknut, 1/4NC| 3
1 S 103 272958 Rivet Nut, 3/8NC x 150 5
. L = 104 276133 Flange Bolt, 3/8NC x 3/4" 3
\ i 105 276214 Carriage Bolt, 1/4NC x 5/8" 3

Weldment, Tank Base

Poge 21 of 46 For threaded parts installation, refer to the torque charts in this manual. Rev # 160616



CR by EMB Mfg.

o

10617120 CR70D.TD RevA Parts Manual.120815

¢ |BupiooT . p/g X ON9L/G ‘MeI0S BulyoRp | 61£8/7 Ll
3 ONO9J/G ‘InuxooT ebuely pejeuss | 126z2/7 9Ll
! ajeld S Juswpedwo) Yue] | 6211901 GlL
| V00055 ‘Mepeg | 602g6Z vl
! 1€ X ONg/¢ ‘Hog ebue4 | €£19/7 il
Z JJI€ X ONp/L ‘Hog ebueld | 1119/Z 2l
g ONS/E N YOTXeH | 1622/2Z i
¢ JJIE X ONS/E Nog XeH | L0€1/7 0Ll
! ONIL/G X Wwo| ‘piS |leg | 80ZvEZ 601
! 0,40 ‘pnoiys yuel | ZyLML90L 801
! 0,40 xog Alepeg | 05211901 101
uonduosaq | "oN Hed |l WOg

|qWIBsSY Jue] olinelpAH mww_
\ Juswpiom sisseyd Q0L |

~
~

~ 2

N

_ 7
0,40 ‘eseg
opIIS BuIbuz

Alqwiassy pnoays / jup]

Rev # 160616

For threaded parts installation, refer to the torque charts in this manual.

Page 22 of 46



10617120 CR70D.TD RevA Parts Manual.120815

CR by EMB Mfg.

Hydraulic Tank Assembly

Top / Front View

BOM ID | Part No. | Description

118 1061W113 [ Hydraulic Tank Weldment

119 751181 Straight, MHB x MP 1212

120 251192 Socket Plug, MP 08

121 751463 Straight, MJIC x FP 1012

122 755101 Suction Strainer, MP20

123 255403 Filler Breather Cap x 400um Locking

124 755908 Level Thermometer, 1/2NC x 5"

125 272958 Rivet Nut, 3/8NC x 150

126 278303 Machine Screw, #10NF x 1/2"
Hydraulic Tank

%

Hydraulic Tank
Bottom / Back View

R
.y
..

Page 23

of 46

For threaded parts installation, refer to the torque charts in this manual.

Rev # 160616



10617120 CR70D.TD RevA Parts Manual.120815

CR by EMB Mfg.

Top / Front View

_

Fuel Tank Assembly
BOM ID | Part No. | Description
127 1061W156 | Fuel Tank Weldment
128 1060A140 | TIPS Diesel Fuel Cap, Tethered
129 1060S103 | Fuel Pickup Tube
130 1060m103 | Custom Adapter MP08 x FP06
131 751189 Elbow 90, MHB x MP 0506
132 751192 Socket Plug, MP 08
133 751226 Straight, MP x FP 0806
134 772958 Rivet Nut, 3/8NC x 150
135 793112 Fuel Gauge, Grommet Mount x 18"
136 793115 Fuel Gauge Grommet for 2931 13/
e
Fuel Tank .

>

e ST

Fuel Tank
Bottom / Back View

Page 24 of 46

For threaded parts installation, refer to the torque charts in this manual.

Rev # 160616



CR by EMB Mfg.

10617120 CR70D.TD RevA Parts Manual.120815

0,40 ‘Pnoiys yue|

14 062 X.ZE/G 18Ny pesH swod 90€6.Z Lyl
4 «} X ON9J/G Jjog abele) G229./Z vl
& ON9I/G ‘INN %907 X8H Veeelz Gyl
} [sq19G X.51°€ X ,G9'6 X Wwg ‘Buldg se9 60¢v€Z 44
) ON9I/G X wwQ|, ‘pnis leg 80¢veZ (44
} ,91/6 Bnid 80H duseld Gl661Z (44
) U0je S|pped S|qeXd0|ped SS 80¢81Z 34
} Joogyuel | 9LIMI90L ovl
) W2 X NAd3 .8/G ‘dujsiayieapy | 90141901 6El
} A5G X .8/G ‘duysioupeam | 0141901 8¢Cl
) uondudsag | "ON Med | al Nog

Alqwiassy 100Q up]

Rev # 160616

For threaded parts installation, refer to the torque charts in this manual.

Page 25 of 46



10617120 CR70D.TD RevA Parts Manual.120815

CR by EMB Mfg.

Discharge Chute

BOM ID | Part No.

Description

197 1060W127

CR100 Discharge Deflector

198 1060W129

Latch Release Weldment

199 1060W145 | Deflector Handle Weldment
200 1061W107 | Discharge Chute, CR70
201 1060L198 | CR100 Hood Capture Ring
202 1060L340 | CR100 Spacer Ring

203 10605111

Discharge Thrust Bearing, Wide

204 10605112

Discharge Thrust Bearing, Narrow

205 219321 Grip, 1" x 5"

206 219914 Plastic Pipe Plug 1" OD

207 229204 Grease Fitting, 1/8NPT x 45
208 231305 Spring 5/8 x 3" Medium

209 731403 Spring 27mm x 178mm x 0.105
210 2711217 Hex Bolt, 5/16NC x 1-3/4

211 272221 Hex Lock Nut, 5/16NC

212 272231 Hex Lock Nut, 3/8NC

213 275552 Shoulder Bolt, 1/2 x 5/8

214 276231 Carriage Bolt, 3/8NC x 1

Rotor Housing Front

BOM ID

Part No.

Description

235

718210

Spring Pin 1/2 x 1" Stroke, No Pegs

236

762819

Rubberized Wire Clamp, 1/2"

237

762821

Rubberized Wire Clamp, 5/8"

238

762822

Rubber Grommet 3/4 x 1/4

239

762823

Rubber Grommet 3/4 x 1/8

240

272211

Hex Lock Nut, 1/4NC

241

272752

Machine Nut, #10-32NF

242

772959

Riv-Nut 3/8NC x 312

243

775203

FHCS, #10-32NF x 3/4

244

278301

Machine Screw, 1/4-20NC x 3/4

Page 26 of 46

For threaded parts installation, refer to the torque charts in this manual.

Rev # 160616



CR by EMB Mfg.

10617120 CR70D.TD RevA Parts Manual.120815

jlelaq ayiuy| 1aBpa 993

lleyaq ajuyf Jobpa

¢ /L Jeysemield | 161€/7 we
¥ ONZ/L NN YOO XeH | 1622/7 0¥z
Z 819 p/¢-| X ANZ/| ‘Hog XoH | 896.61/Z 652
! 19Bpa7 zoxq ‘aju | $0ZNZLOL 4
L bumes Jebpa ‘abnes | 692712101 4
Z JIE 1ousemield | 1218/7 ez
Z 8/G leysemield [ 191€/7 Y4
8 /L eysemield | 161€/7 24
! ONP/E INNNOOTXeH | 1/¢2/Z 1£2
! ONS/S INN Y00 XeH | 1922/Z 0€Z
b ONZ/L INN YO XeH | 1622/7 622
. ONS/E ‘N Y00 X8H |  1£22/Z 8¢
! 0L XONS/S ‘Hog XoH |  2991/7 122
9 Z/L-L XONZ/L Wog XeH | GLGL.Z 92z
v v/l-L XONZ/L Wog XeH | zL§L.zZ (147
! L XONz/L ‘Hog XeH | 016}.Z 2z
/ L XONS/E ‘Hog XeH | 01€}./Z 44
l SX,duo [ 1zeslz e
! 0,40 ‘8jeid alL 100y | 2617190} ¥4
! 0,49 ‘doig uoneloy | g1 11904 072
Z 80BLIBJU| 8INS0|) POOH | 8210901 612
L (024D Juswpiep punoy o asenbs | 60LMLI0L 81z
I BuisnoH Jaddn 049 | 80LMLI0L 1T
L | 0240 ‘Juswpjap Buisnoy Jamo | 9011901 9lC
! 00140 “1oxeaig BimL | 010901 GIZ
I§1) uonduosag [ "oN Med | al WOg

Ipay BuisnoH Jojoy

Rev # 160616

For threaded parts installation, refer to the torque charts in this manual.

Page 27 of 46



10617120 CR70D.TD RevA Parts Manual.120815 CR by EMB Mfg.

Rotor Interlock Latch

BOMID | Part # Description

243 1056M115 | Spacer, Shredder .580
245 1060L281 | Interlock Handle Base LH
246 1060L281H | 1060L281 Mirror

247 1060L282 | Interlock Early Warning
248 1060L287 | Rotor Hood Safety Latch
249 1060L328 | Interlock Tip

251 1060L330 | Linkage

252 1060W256 | Interlock Engage Handle
253 719321 Grip, 1" x 5"

254 731401 Spring 3/4 x 4" Heavy
255 271112 Hex Bolt, 1/4NC x 1-1/4
256 271312 Hex Bolt, 3/8NC x 1-1/4
257 271315 Hex Bolt, 3/8NC x 1-1/2
258 271317 Hex Bolt, 3/8NC x 1-3/4
259 271622 Hex Bolt, 5/8NC x 2-1/4
260 272211 Hex Lock Nut, 1/4NC
261 272221 Hex Lock Nut, 5/16NC
262 272231 Hex Lock Nut, 3/8NC
263 272261 Hex Lock Nut, 5/8NC
265 273131 Flat Washer, 3/8

266 773161 Flat Washer, 5/8

267 273171 Flat Washer, 3/4"

268 275572 Shoulder Bolt, 3/4 x 3/4
269 276111 Flange Bolt, 1/4NC x 3/4
270 276522 Eye Bolt 5/16NC x 2

ty

BNEI LN LS BV K0 RSN EN ] 123 B B DY BRN DO PR N B BN BN Y B B N XY )

Part No. | Description
277 1061W255 | Interlock Clutch Weldment, CR70

278 1060M106 | Interlock Roller 9
279 10601279 | Interlock Roller Head 18
280 232601 Die Spring, 1/2" x 1-1/2" Red 9
281 Z71378G8 | Hex Bolt, 3/8NF x 2-1/2 Grade 8 | 9
282 272232G8 | Hex Lock Nut 3/8NF Grade 8 9
283 274122 Set Screw, 5/16NF 1

Page 28 of 46 For threaded parts installation, refer to the torque charts in this manual. Rev # 160616



CR by EMB Mfg.

10617120 CR70D.TD RevA Parts Manual.120815

) JZ/) ‘dwed auip peziaqany 618¢9Z 152

) /€ X ONOZ-¥/} ‘MBIOS BUIYJE| 10€8.Z 69¢ ) £ X7/l X7 Aoy £€999¥7 96¢
8 8 8pel9 y/}-z X ONz/| '}log ebewse) | 89¥1529/7 89¢ ) yold ,G/'z) ‘aneays g, a|gnod ¢0.1vZ [Si*14
) /€ X AN9L/G ‘SOHE 16€6/7 L9C } alog g ‘Bulysng ) [A%1374 1414
14 4NS/E ‘M3IOS 183 iz 99¢ } .0/ X .4, papueg 8|qnoq 19¢vZ £4¢
) ONP/) ‘MaI0S 183 LvlZ S9¢ & LdNg/| ‘Buniiq esesis 10¢6¢Z 2S¢
) 91/G "Jaysem Jeld clelz ¥9¢ 4 .2 Jun 8bue|4 Jejjoy [eousyds Y4514 114
& 4N81-91/6 ‘NN Wer sseig 18€¢/7 £9¢ 2 0/49 1o%oeig bupunojy Josuss | 61171904 0S¢
8 8 9peI9 ONg/L ‘INNMO0TXeH | 8916¢2/7 A4 14 0/40 Junopy Buueag ‘190eds | 81171901 124
) ONP/L ‘INN %007 XoH (54 4¥4 19¢ 14 10j0y 791Xg ‘auy MdS [ £0ENESOL 174
8 819 8/ X ANgZ/L Wog X8H | 89Z/S)/Z 09¢ ) 180D Jojedlpuj uonejoy | z01S1z0l YA
€ Z X ON9L/S ‘)jog XoH 0¢¢cllz 65¢ ) 0/40 ‘10j0y | GOILML90L 9C
| [pea7,89 yum Josuag dnyold @335!IIB| 012997 85¢ } 0£49 007 J0j0y [eBnyuaus) | G1LYL90L 174
J3T3) uopnduosaqg |uonduasaq | al mog J3T3) uonduosaqg |uonduasaq | ar mog

Alquiassy 1ojoy

Rev # 160616

For threaded parts installation, refer to the torque charts in this manual.

Page 29 of 46



CR by EMB Mfg.

10617120 CR70D.TD RevA Parts Manual.120815

Juswpiom sisseyd QoL

D/YD JuswpepM mc_wJOI JoMOT

Gl I X ONg/¢ Yiog ebueld | ¢£19/7 61¢
9 /€ X ONp/L ‘Hog ebueld | 1119/7 81¢
/ 0GL X ONS/E ‘NN 1oAY | 8662/7 11€
8 GOL X ONP/L N 1NN | 6562/7 9l¢
z ONIL/G N Y0 XeH | 1zzzsz GlLe
Z 7 XON9L/G Hog XeH |  0vZ)./Z 1e
L [nd99 X 710Sd0Yd wapue 90 ‘eafeA [oodg ajbuls | 805957 ¢le
L 8seg-ans pjays 4e1dnog | 992711904 80¢
L pleIuS 18g 0449 | #9211901 108
| aseg-qng pieys Jeg | £9z211901 90¢
L pleIYS Yg 8se1a 0240 | 19211901 50€
| 19n00 8S0H | 16111901 08
| plelyg Jejdnog - onnelpAy | 06171901 £0¢

fo uondiosag | "oN Hed | al W09

pnolys A3a|ind

Rev # 160616

For threaded parts installation, refer to the torque charts in this manual.

Page 30 of 46



CR by EMB Mfg.

10617120 CR70D.TD RevA Parts Manual.120815

L | wuswpje JaddoH ule 0,40 | Z0LMLI0L 90y
Z ol/e ‘udyae1| ollzlz S0y
Z pIE-Z X g/G uidyudor | 1111z Y0y
z ZXONp/) ‘Hog 8bewed | ¢179/7 €0y
L | v/ X ONOZ-v/| ‘MeIog Bulyoel | 10€8/Z 207
! W0/ ‘dWelD aulp pazueqany | 618297 L0y
! BAlBA JOIIRY 10A08801) | 109957 00
! ¥0¥0 XOIPd X AN 06 Moqi3 | 26157 66€
L | 707070 DIPW X DIPN X DI ©8L | 88¥1SZ 86¢
z LdNZ/L XOIr 8# | zvwlsz 16¢
! ddv/l X diNg/) “Jeonpey | Zzz1sz 96¢
! ZLEXONOL/GINN-NY | 2S62.2 G6¢
! 03eQ Hundol | 106117 B¢
! ,91/L) dwej) esoH 8jgnoq | €9v6/7 3
L .0/} dwejd 8soH 8jgnoq | Z9v6/7 76¢
! /e X ONg/E Hog ebueld [ ¢£19/7 16¢
Z ZLEXONS/EINN-NY | 69627 06
3 0G1 X ONS/EINN-NY | 89627 68
5 ONg/| InN®bueld | 1662/7 88¢
3 ONY/L INNYOTXeH | 1122/2Z 188
/ L XONg/L ‘Hog xoH | 0161/Z 98¢
! €XON9L/G HogXeH | 08z)./Z 8¢
! Junojy psen) abpug | 00£7€201 8¢
Ao uonduosaq [ *oN Med [ al wog

___Emn_ SABA mmm%m_

[leyoQq SAA
ssedAg 89S

MS3IA JODg / doj 1addoH

Rev # 160616

For threaded parts installation, refer to the torque charts in this manual.

Page 31 of 46



CR by EMB Mfg.

10617120 CR70D.TD RevA Parts Manual.120815

| .¢/| dwejp 8soH 8|qnoq | Z9v6.Z 8Ly
[ /€ X ANZE-01# ‘SOH | £026./Z Ly
| ZLEXONIL/GINN-NY | /G627 oLy
[ ANZE-0L# INN 8UIYORW | 26/2/Z Gly
Z ONZ/L ‘INN %007 XeH \5z2lZ iy
Z Z/L-L XONZ/L Wog XeH | GIGL.IZ Ly
| ZXONOL/G HogXeH | 02¢g1izZ oLy
L [H1.6x"@0 ¢ xeumg/g Bundg uoisio] | zogeez Ly
L [HY .G X @0 ¢ x @img/e bundg uoisio] | 10££€7 0ly
| 904G , | X g/} Uld yoye] buuds | /0z81Z 607
| JusWpIBAA 18A0Q J8|0Y JamoT [ GZLALI0L 80y
5T} uopduosag | 'oN Med | al nog

Juswpiapn JeddoH ute 0249

M3IA woyog /juol4 19ddoy

Rev # 160616

For threaded parts installation, refer to the torque charts in this manual.

Page 32 of 46



10617120 CR70D.TD RevA Parts Manual.120815

CR by EMB Mfg.

Upper Roller Right Pivot Arm

Seal Kit for
#254201 Geroller
Motor, 315C4UE
SK MLHR-U/D,E

BOM ID | Part No. Description Q
304 1015L618 | Capture Washer 1
305 1022M218 | UC Motor Bearing Housing 1
306 1022W206 | Spring Yoke 1
307 1022W220 | Nut Handle 2
308 1061W103H [ Weldment, Roller Pivot Arm RH 1
309 212110 Latch Pin, 3/16 1
310 221903 Ball Bearing Insert 1-3/4" 1
311 227101 Fiberglide Bearing 1-3/4 x 2 1
312 729207 Grease Zerk, MP02 x 90 1
313 229302 Straight, FP x FPX 0202 1
314 229307 Elbow 90 MP x FPX 0202 1
315 229312 1/4" Grease Whip, MP02 x MP02 x 13"| 1
316 231501 Spring 2 x 7 Heavy 2
317 246594 Blind Chipper Key 1/4 x_1-1/4 1
318 751657 Elbow 90, MORB x MJIC 0404 1
319 251658 Elbow 90 MJIC x MORB 0810 2
320 754201 Geroller Motor, 315C4UE 1
321 271230 Hex Bolt, 5/16NC x 3 1
322 271515 Hex Bolt, 1/2NC x 1-1/2 3
323 272221 Hex Lock Nut, 5/16NC 1
324 272251 Hex Lock Nut, 1/2NC 4
325 274122 Set Screw, 5/16NF 1
326 279462 Double Hose Clamp 1/2" 1
327 279463 Double Hose Clamp 11/16" 1

Upper Feed Rolle

Upper Roller Left Pivot Arm

Upper Feed Rolle

Page 33 of 46  For threaded parts installation, refer to the torque charts in this manual.

BOM ID | Part No. | Description Qty
328 1022W206 | Spring Yoke 1
329 1022W220 | Nut Handle 2
330 1061W103 | Weldment, Roller Pivot Arm LH 1
331 229312 1/4" Grease Whip, MP02 x MP02 x 13"| 1
332 1015L618 | Capture Washer 1
333 212110 Latch Pin, 3/16 1
334 225204 4-Bolt Bearing 1-1/2" Bore 1
335 227101 Fiberglide Bearing 1-3/4 x 2 1
336 229207 Grease Zerk, MP02 x 90 1
337 229302 Straight, FP x FPX 0202 1
338 729307 Elbow 90 MP x FPX 0202 1
339 729311 Straight, MP x FPX 0202 1
340 231501 Spring 2 x 7 Heavy 2
341 271220 Hex Bolt, 5/16NC x 2 1
342 271515 Hex Bolt, 1/2NC x 1-1/2 1
343 272221 Hex Lock Nut, 5/16NC 1
344 272251 Hex Lock Nut, 1/2NC 4
345 274122 Set Screw, 5/16NF 2
346 279462 Double Hose Clamp 1/2" 1

Rev # 160616




10617120 CR70D.TD RevA Parts Manual.120815

CR by EMB Mfg.

Upper Roller Assembly

See Right

Roller Assembl

Pivot

BOM ID | Part No. | Description

347 1023W213 | Upper Feed Roller

348 1023W218 [ Bridge

349 10225208 [ Rotor Hood Slide

350 214152 Roll Pin, 3/16 x 3/4

351 272211 Hex Lock Nut, 1/4NC

352 272251 Hex Lock Nut, 1/2NC

353 275211 FHCS, 1/4NC x 7/8

354 2762510 | Carriage Bolt, 1/2NC x 3-1/2
355 276255 Carriage Bolt, 1/2NC x 2

348 50

See Left Pivot
Roller Assembl

Lower Roller Assembly

BOMID | Part No. | Description

356 1023W205 | Lower Feed Roll 1
357 229313 1/4 2
359 1022M218 | UC Motor Bearing Housing 1
360 221903 Ball Bearing Insert 1-3/4" 1
361 225204 4-Bolt Bearing 1-1/2" Bore 1
362 229207 Grease Zerk, MP02 x 90 2
363 229302 Straight, FP x FPX 0202 2
364 229307 Elbow 90 MP x FPX 0202 2
365 229311 Straight, MP x FPX 0202 1
366 246594 Blind Chipper Key 1/4 x 1-1/4 | 1
367 251657 Elbow 90, MORB x MJIC 0404 1
368 251658 Elbow 90 MJIC x MORB 0810 | 2
369 754201 Geroller Motor, 315C4UE 1
370 271515 Hex Bolt, 1/2NC x 1-1/2 2
371 272251 Hex Lock Nut, 1/2NC 8
372 274122 Set Screw, 5/16NF 3
373 2762510 | Carriage Bolt, 1/2NC x 3-1/2_ [ 4
374 276258 Carriage Bolt, 1/2NC x 1-3/4 | 4

Seal Kit for
#254201 Geroller Motor, 315C4UE
SK MLHR-U/D,E

Page 34 of 46

For threaded parts installation, refer to the torque charts in this manual.

Rev # 160616



CR by EMB Mfg.

10617120 CR70D.TD RevA Parts Manual.120815

! HoysS z/L-¢ 8qnL [enuely [ £0596Z €8¢
! Z X 9|qeo ey 91/ | 011262 78¢
¢ [#/€ X ONOZ-/1 ‘MaI0S BUIYOR 10€8.Z 18¢
6 p/€ X ONS/E ‘Hog ebuel |  €¢19/7 08¢
! 0GL X ONS/S INN-MY | 856Z/Z 6.€
z ON9L/G ‘NN 8bue|4 126217 8/¢
5 ONP/L ‘NN %007 X8H 112212 L1
! 0,40 ‘pieng 8bpug | #0LM1L90) 9/¢
| pIeIYS 3o0ig dAleA JaddoH | G0171L901 Gl
z ¥/€ X ONY/| ‘}log 8bue|4 1119/7 7
J§1) uonduosag | ‘oN Med | dl NOg

Buipnouys 190y 19ddoH

Rev # 160616

For threaded parts installation, refer to the torque charts in this manual.

Page 35 of 46



CR by EMB Mfg.

10617120 CR70D.TD RevA Parts Manual.120815

A,SSE |04ju0d

19]|01 988

©__

8 | Z/1L X ANZE-0L# 'Mal0S Bulyoe| £0£8./7 9ey
L | /€ X ONOZ-p/1 ‘Me10S Bulyoe 10£8.Z Gey
L /€ X ONS/E ‘}log ebeuied £629.7 vy
¥ v/€ X ONS/E }log 8bueld £€619/7 eey
i JPIE ‘18ysep Jed VL1817 1434

i v/l ‘18ysep jeld LLgLZ Ley
2L ONB/E ‘INN uJ0dy L1627 0gy
8 ANZE-0L# NN BUIYdRN 251217 62
i ONP/E ‘NN %007 XeH V12217 8z
0l ON9L/G ‘NN %007 XeH 122217 12y
i ONP/IL ‘NN %007 XeH 1122z oy

L W2/} ‘dwerd alip peziieqany 618297 GZy
Z | ®oas .1 xz/1 ud yoye buudg 102812 vy
i Juswpldop BjqeL ped4 049 | LOLMLI0L 44

i 00440 JoAd [0AU0D poed [ 90£70901 244

| pien9 Youms pas4 00140 | 20£10901 L2y
| 8|pueH [0uod pesd |  £0ZSEZ0L 0zy

L | H1‘uswpiep dei siqel peed [ HOSZMZZO0L 6Ly

| [iuswplepm sieid deil siqel peed [ 0£zZMZZ0L 8Ly
G Jaydepy buuesg og-n | 8£5SSL0L Ly
i1} uoyduosaq "ON Med | al WOg

9|qp] po94

Rev # 160616

For threaded parts installation, refer to the torque charts in this manual.

Page 36 of 46



CR by EMB Mfg.

10617120 CR70D.TD RevA Parts Manual.120815

& 91/G “Jayse 1eld (443974 9%y | | dueg Buioinog ON Yoyms xoid €0vv9Z 144
v | Z/L X ANZE-0L# ‘MBIOG BuUIYde £0€8.Z SOy 4 b/l “Jaysem jeld WIELZ asy 4 8/l X p/€ JWwol9 Jsqqny €¢8¢9Z 144
Z | /€ X INOZ-p/| ‘MaI0g Bulyoel 10€8.Z 1214 14 0€) - ANCE-01# INN-AY ¥96¢.Z |14 } AnesH , X p/¢ bulidg 04394 444
} Z X ON9J/G Jlog 843 2¢89.17 (X214 14 4N8J-91/6 INN Wer sseig 19€217 314 } SYZ 2029 buleag |leg (4744 (944
€ ¥/€ X ON9/S ‘Jlog abelue) 34474 4214 ) ONP/E ‘INN %007 XeH }18¢1Z [4°14 } 4Ul JoNd 8seq |04u0] 001HD | G0€T10901 444
} | X p/€ 1log Jap|noys V19517 9y ) ON9I/L INN %907 X8H 349¥4 LSy } 00140 196BL | dnyjoid paad | $0£70901 344
4 «C/1 X 91/G iog Jepinoys (441 1v4 09y 14 ONIL/G INN %007 XoH 3444¥4 0S¥y } 00149 'pi7 xog Josusg | £0€70901 ory
¥ | .080°0 X 9L/G 'Jeysepmield 31d [444974 65 14 ONP/L ‘INN %007 XeH 13449¥4 5144 } 00149 ‘8jeld JUNON YoIMS | L0€T090) 6EY
} Jb/E “1oysem 1eld VL1E1Z (14 ) ¢ X ON9I/L Nlog XeH (144774 144 4 Buiieag ‘buiysng | JESNSL0} 8Ey
€ [.£60°0 X 91/G ‘Jaysem jeld Jeqqny X439¥4 LSy } duleg Bupjuis ON Youms xoid G0v¥9Z Ly | | 001¥O Juswpiap J8say jusie@ | Z0EMO090L LEY

i) uonduosaq [ "oN Med | al NOg Ao uonduosaq | "oN Med |l NOg Ao uonduosaq

=
\ S

2

ID}2@ |04u0D IS||0Y P34

Rev # 160616

For threaded parts installation, refer to the torque charts in this manual.

Page 37 of 46



CR by EMB Mfg.

10617120 CR70D.TD RevA Parts Manual.120815

Aispeg J1e) | G0ze67 1S

yoyms Ajsjes Aemexeaig [ €1.16Z €.G

HY 01X /| T ‘@Yeig 9uda|d | 611167 ¢lS

H10LX /|  oeld 9ljo8|3 | 80.16Z }1G

/9# qInqg Juswade|dal dwe asuaor 10€19Z
Hun soe|dal peY ‘/19 X ¥/1.Z WbIT [eAO 201197

Jlun aoe|dal Jaquiy ,z dweT Jaxyiey punoy G0219Z

Jlun aoe|dals pay ,Z dwe Jayuep punoy 102197
juawade|das uondudsaqg #1ed

PEST ,89 UiIM Josuag dnxdld @33 ilIe | 012992 0/

1uawade|day qing 3

@334li8] ‘jlo4u0) | ¥0299Z 699

sayeig punoio

pasn JoN

wing 3ybry -@ @ m- wing 3o
& %
pasn JoN sbI el

@

(€

i

&

duleg Buijuis ON YoIms xoid | 50v19z 899

duleg buioInog ON YOIMS Xoid | €0¥79Z 195

ssauleH saxelqd g siubiT 001 40/0240 | 011297 999

ssauleH alip 01607 0249 | 621297 G9¢

dwe asusor | 10€19Z Y99

Jequiy g dweT Joyiep punoy | §0219Z €95

pay ,g dweT Jaylep punoy | 102192 299

PaY ‘¥/1-9 X /4-2 Wb [erQ | 201197 199

e B S Y S Bl Rl Bl Rl Rl Al Rl Al Rl B

wdbg piojuely 3341183l ¥O | 805957 099

uonduoseq | #Med | alwosg

.m\

SSOUIDH Bulip savpig pup spybi
3 SSOUIDH Bulip pasyi|Siu|

Rev # 160616

For threaded parts installation, refer to the torque charts in this manual.

Page 38 of 46



CR by EMB Mfg.

10617120 CR70D.TD RevA Parts Manual.120815

930 (@3asn
91 LON 7#)

® ®
SO _© /3

3OV4 JOLDINNOD WOUd MIIA

HOLIMS
{334 3SAIATY

HOLIMS
d33d aAmd

e
91

®
HIZQ\NLW_O @ @ Z@m_@

JOV4 dOLOINNOD WO MIIA

LHM/NID
91l

1HM

240

91 1PADOS

INAER

LHM/Q3y
9l
o

NdO
9l

d3divag SI SSINIVH 310N

g
9l

1HM/a3d

NyO ng
N4 SC 240 REIN
AdION310S QIONT10S
@ amd EEPER oNR ()
nig 9L/SQ
ol dWv1
NI £OOV ()
91 T3A
91
LHM/NY¥D
91 dWVL (z)
AOOY 230
9L
A9
9
NyO
9L
A9
ONIY a3y
91/SQ N7 91
1SOd 93N Wao fw 1SOd 890
05 1009 14
oN11vd ©3aN
AV MY AVId
oNIY (1))
ONIY )
oA 91/5@ Y
'®)
-/
d31dVv1S - SOd
XOd
TOJINOD d9 ey dIMOd XNV a3
Ol Qido Wao \ w 9
0scT
wao
ng NYO 05z
"o ot &
1SOd 890
oomﬁo ) © vm_m 10049 d3d
® O} 2N 1ve SOd
134 a3y
9l 9l

| §T1297# wpiboIg Buuim paayiaju|

Rev # 160616

For threaded parts installation, refer to the torque charts in this manual.

Page 39 of 46



10617120 CR70D.TD RevA Parts Manual.120815 CR by EMB Mfg.
Hose Parts List |

The Chart below is a complete list of hydraulic hoses for the CR70 Series. For information
on your model and its hose connections please review the hydraulic schematics on the fol-
lowing pages.

Part Number [Description Qty
7252126 1/4" Hose, FJICO4 x 90FJICO4 x 34" 1
7252127 1/4" Hose, FJICO4 x 90FJICO4 x 26" 1
252250 3/8" Hose, FJICO8 x 90FJICO8 x 23" 2
7252281 3/8" Hose, FJICO8 x 90FJICO8 x 68" 1
752282 3/8" Hose, FJICO8 x 90FJICO8 x 56" 1
752283 3/8" Hose, FJICO8 x 90FJICO8 x 75" 1
1061F102 1/2" Hose, FJICO8 x 90FJICO8 x 44" 1
1061F115 1/2" Hose, FJICO6 x 90FJICO8 x 44" 1
1061F103 Suction Hose, 3/4" x 35" 1
1061F110 Fuel Line, 5/16" x 62" 1
1061F109 Fuel Line, 5/16" x 66" 1

Page 40 of 46  For threaded parts installation, refer fo the torque charts in this manual. Rev # 160616



10617120 CR70D.TD RevA Parts Manual.120815 CR by EMB Mfg.

AN

|
B

&
756401 ]
o

m)

o
S 8
- o —_
LS NE oL
ols g L1
o3 o2 =3 -
A Nl ~ RN
s - o}
NI & g:g ™| E Sg. v—% _
©| = NO 00| ¢ | o | E
& E S ol 5 N I | §
- & %) N[ = w5, < E N Q
N N g SR NIR 0 g ol
P ) NIl 2 N £ 0| &
N qu NI3 r
l 1 2
e 13 SO IS
]
o
0 O
= QO
3
ra g x
2
= T

e | |
B 1
o B ]

[ c o)
g e .8 o~ & T
[ -7 -— o
o @ [SEN0) ® © o
- 8d e < o N 8 5 =
> c 2 .x LAl U !
© %) N
c8 C c [T
SE Q o
S pa oD (@] (@) ;
2c582% f

o |
SR o
mmmmm

Fitting Identification
Ci 1
I ij

Hydraulic Schematic

Poge 41 of 46 For threaded parts installation, refer to the torque charts in this manual. Rev # 160616



10617120 CR70D.TD RevA Parts Manual.120815 CR by EMB Mfg.

CR70: Label Part Number & Designation List

Prt No. |Description CR70 CR70EU CR70D CR70DEU CR70TD CR70TDEU
794646 |CR70 Model # Decal (Toolbox) 1

794647 |CR70 Model # Decal (Engine) 1

7946215 |CR70 Feed Table Decal 1

7946111 |CR70eu Model # Decal (Toolbox) 1

7946112 |CR70eu Model # Decal (Engine) 1

7946201 |CR70eu Feed Table Decal 1

2946210 [CR70d Model # Decal (Toolbox) 1

7946209 |CR70d Model # Decal (Engine) 1

7946211 |CR70d Feed Table Decal 1

7946221 [CR70deu Model # Decal (Toolbox) 1

7946220 |CR70deu Model # Decal (Engine) 1

7946222 |CR70deu Feed Table Decal 1

2946207 [CR70td Model # Decal (Engine) 1

2946206 [CR70td Model # Decal (Toolbox) 1

7946208 |CR70td Feed Table Decal 1

7946212 |CR70tdeu Model # Decal (Toolbox) 1
2946213 [CR70tdeu Model # Decal (Engine) 1
7946214 |CR70tdeu Feed Table Decal 1
794115 |Fire Hazard - No Smoking 2 2 2 2 2 2
2794116 [Driveline - Arm Entanglement Hazard - Keep Hands Away 1 1 1 1 1 1
794117 |Flying Object Hazard - Keep Back 4 4 4 4 4 4
294119 |Hazard - Read Manual 2 2 2 2 2 2
794120 |Rotating Cutter Hazard - Keep Hands Away 6 6 6 6 6 6
794124 [Decal-Warning Hands 2 2 2 2 2 2
794127 |Ce Warning Rotating Part 2 2 2 2 2 2
294127 [Driveline - Hand Entanglement Hazard - Keep Hands Away 1 1 1 1 1 1
294143 |Noise - 121db Noise 1 1 1 1 1 1
794144 [Rh Rotation Decal 1 1 1 1 1 1
794145 [Lh Rotation Decal 1 1 1 1 1 1
794167 |Hydraulic Rupture Hazard - Keep Back 4 4 4 4 4 4
294207 [Entanglement Hazard - Do Not Climb In Hopper 4 4 4 4 4 4
294209 [Counter Clockwise Rotation - Round 1 1 1 1 1 1
794215 |Frozen Battery Hazard 1 1 1 1 1 1
794228 |Remove Ignition Key Caution 1 1 1 1 1 1
Z94235. |150mm (6.0) Max Material Caution Decal 2 2 2 2 2 2
294247 |CR Latch Label 1 1 1 1 1 1
794414 |Roller Feed Chipper - Feed Control Rh 1 1 1 1 1 1
794416 |CR100 Start Stop 1 1 1 1
794419 |Roller Feed Chipper - Feed Control Lh 1 1 1 1 1 1
794422 |Feed Control Lock 1 1 1 1 1 1
794423 |CR70 Intell.Max.Rpm Instructions 1 1 1 1 1 1
794424 |CR70 Rotor Lock 1 1 1 1 1 1
794426 |Grease 50hrs Label 7 7 7 7 7 7
294435 |Ulsd Label 1 1 1 1
794436 |Antifreeze Label 1 1 1 1
794621 |Protection Equipment 2 2 2 2 2 2
794621 |Intellifeed 1 1 1 1
7946217 |Right Side Discharge Chute 1 1 1 1 1 1
7946218 |Left Side Discharge Chute 1 1 1 1 1 1
794651 |CR70 L&R Chute Mid.Wallenstein 2 2 2 2 2 2

Page 42 of 46  For threaded parts installation, refer to the torque charts in this manual. Rev # 160616



CR by EMB Mfg.

10617120 CR70D.TD RevA Parts Manual.120815

| szevez | euvez | oivez |

[ onvez | L91v6z |

T
W/

7

138474

51

S

e

@)
wwa

[eevwvez |

W3S,

(SE =M (e TN

5= N

L0313

029v6Z

[ vervez | Loivez |

LILY6Z

_ 191v6Z _

142474

L

~

“I9|DBP PBZLOYIND
INOA WO} S|gDJIDAD 310 SUBIS
Alolps maN  palddp aq
1sNu subis mau ‘subis Apojos
lnoyiim paop|dal supd 1o
9|qIba||l dWOD28g ‘PaAOW
-2l ‘pebpwpp useg ALY
subis Ajajos §| - ¥IGWIWIY

€02v6Z

©6

_uwm#mN L02¥6Z | 0zZLv62Z
=T ol 1Q

=
@ S |5

W

(444474 1454474

[ verivez | zoivez |

L

0"
(R
) AR
~ < RN
o
® IR
PR

L

£

S lehde

ke

| apIS Ya1 - 1noAD] [9qDT

Rev # 160616

For threaded parts installation, refer to the torque charts in this manual.

Page 43 of 46



CR by EMB Mfg.

10617120 CR70D.TD RevA Parts Manual.120815

| eozvez 102v6Z | 0zLv6z
¢ |

@ a Eo |
_|wn~§N| 6L¥162Z

_ veivez _

t
< @
[}

02¢29v6Z - N3A0LYD
¢le9v6Z - N3AL0LHD
9029v6Z - AL0LYD

135 did Od o=

602962 - A0LYD

_ SLiv6Z _ SEVY6Z _

[ evivez |

“Lil
1 (&

°|

611762 | 0ZL76Z |

*I8|DBP PBZIOYLIND
INOA WIOJ} 8I9D|IDAD 810 SUBIS
Alajps maN  poaliddo aq
1snw subis mau ‘sublis Alejos
noyim poaopjdas spod o
9|qIBa||I sWO29qg ‘pasow
-al ‘pabowpbp usag BADY
sUBIs Afojos J| - JIGWINIY

o
W/

A\

1229¥6Z - N3A0LYD

€129v6Z - N3AL0LYD
L029v6Z - AL0L¥D

0129¥6Z - A0LYD

L
%

| &3 NIZLSNITTvM

Z

| apIs b1y - 1noADT [9qDT

Rev # 160616

For threaded parts installation, refer to the torque charts in this manual.

Page 44 of 46



10617120 CR70D.TD RevA Parts Manual.120815

CR by EMB Mfg.

Label Layout |

EQUIPMENT

TABLE BOTTOM

CR70D - 2946211
CR70TD - Z946208
CR70TDEU - 2946214
CR70DEU - 2946222

CLEAN OUT VIEW

Page 45 of 46  For threaded parts installation, refer to the torque charts in this manual.

Rev # 160616



10617120 CR70D.TD RevA Parts Manual.120815 CR by EMB Mfg.

Accessories |

#1012L269 LEDGER CLEARANCE
( \ SETTING GAUGE
For CR70 Series
An easy and accurate way of setting the criti-
cal clearances between the ledger blade
and the rotor chipper blade.

#1012L269 \J

#Z97071 CR70
COMMERCIAL TRAILER WOOD CHIPPER
OPERATOR’S MANUAL

Available as a download at
www . wdllensteincr.com

CR70 COMMERCIAL
TRAILER WOOD CHIPPER

OPERATOR'S MANUAL

Page 46 of 46  For threaded parts installation, refer to the torque charts in this manual. Rev # 160616



	CR70 Diesel Variation Chart
	Bolt Torque
	Hydraulic Fitting Torque
	Wheel Lug Torque
	Frame Detail - Tongue & Jack
	Frame Detail - Front
	Frame Detail - Rear
	Frame & Fender Assembly
	Hub  Assembly
	Brake  Assembly
	Engine Carriage
	Engine CR70D & CR70TD
	Engine Parts
	Engine Shroud - CR70D
	Engine Shroud - CR70TD
	Radiator Door & Shroud - CR70D
	Radiator Door & Shroud - CR70TD
	Engine Access Door - CR70D
	Engine Access Door - CR70TD
	Engine Shroud-Tank Side - CR70D
	Engine Shroud-Tank Side - CR70TD
	Pivoting Tank Base
	Tank / Engine Shroud Assembly
	Tank / Shroud Assembly
	Hydraulic Tank Assembly
	Fuel Tank Assembly
	Tank Door Assembly
	Discharge Chute 
	Rotor Housing Front 
	Rotor Housing Rear 
	Rotor Interlock Latch
	Rotor Interlock Clutch 
	Rotor Assembly
	Pulley Shroud
	Hopper Top / Back View
	Hopper Front/ Bottom View
	Upper Roller Right Pivot Arm
	Upper Roller Left Pivot Arm
	Upper Roller Assembly
	Lower Roller Assembly
	Hopper Roller Shrouding
	Feed Table 
	Feed Roller Control Detail
	Intellifeed Wiring Harness &
	Lights and Brakes Wiring Harness 
	Intellifeed Wiring Diagram #Z62125
	Hydraulic Hose Parts List 
	Hydraulic Schematic 
	Label Layout - List
	Label Layout - Left Side
	Label Layout - Right Side
	Label Layout 
	Accessories

